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	The purpose of this fact sheet is to provide advice to clinicians who have been requested to prescribe specialist endocrine therapies for patients with gender dysphoria. 
Current Practice

Gender Identity Services are Specialised Services commissioned by NHS England. They are delivered by Gender Identity Clinics (GICs), operating from seven centres in England. GPs have an important role in the healthcare of people with atypical gender identity development, not only around the time of their transition to a social role and physical development that is congruent to their gender identity, but also for the rest of their lives when they no longer have a need for specialised gender identity services. 
For Cornwall and the Isles of Scilly, patients can be referred to The Laurels Gender Identity and Sexual Medicine service, 11 -15 Dix's Field, Exeter, EX1 1QA, 01392 677077
GP Responsibilities

· Work in co-operation with GICs to ensure that patients have access to a safe and effective care pathway 

· The prescription of hormone therapy, as recommended for their patients by GIC gender specialist physicians

· Patient safety monitoring procedures, working in co-operation with GICs;

· Provision of basic physical examinations (within the usual competences of GPs) and blood tests, as recommended by the GIC;

· Once a patient has completed the care pathway and has been discharged by the GIC, GPs should offer them the usual range of primary healthcare services that are available to other patients.

Apart from Sustanon®, there are no licensed products with an approved indication for the treatment of gender dysphoria. There is, however, extensive clinical experience of the use of these products in the treatment of gender dysphoria over decades, which provides evidence of tolerability and safety comparable with their use for approved indications

Typical prescribing for trans women and post-genital operation or gender recognition certificated women
· Oestradiol tablets 1-6mg daily po. (Elleste Solo, Climival, Progynova) OR
· Oestradiol gel, two to four measures daily (Sandrena, Oestrogel) or patches 50–150 mcg (Evorel, Estraderm MX), two to three times per week, particularly for patients over 40 years (lower risk of thrombosis). Dosage of oestrogen depends on the results of monitored circulating oestradiol levels
· Goserelin 3.6 mg implant subcutaneously once every 4 weeks or 10.8 mg implant once every 12 weeks, or an alternative GRH analogue

Additional therapies that may be useful to reduce androgenisation:

· Cyproterone acetate, 50–100 mg daily po (Consider benefits and risks of long term treatment)

· Co-cyprindiol, 1 tablet daily for 21 days; repeat after 7 gap days
· Spironolactone 100–400 mg daily po. (Consider benefits and risks of long term treatment)

· Progesterone is not usually indicated since no biologically significant progesterone receptor sites exist for biological males. Medroxyprogesterone acetate (100 mg orally twice daily) has been used
· Finasteride 5mg daily po. 
Monitoring

On a 6-monthly basis for 3 years and then yearly depending on clinical assessment and results; BP, FBC, U&Es, LFTs, fasting glucose, lipid profile, testosterone, serum oestradiol 24 h after a tablet or 48 h after a patch (levels should be in the upper half of the normal follicular range, 300–400 pmol/l) and prolactin (less 

than 400 mU/l)
Post-Surgery Prescribing

· Stop hormones 4 weeks before surgery and cover with a single dose of subcutaneous goserelin 3.6 mg. Hair regrowth can occur when the effects of goserelin wear off after approximately 4 weeks.

· Hormones should be resumed 4 weeks post-operatively if there are no complications, namely oestradiol tablets or patches for patients over 40 years (see above).

· Anti-androgen usually not required but androgens may still be significantly derived from adrenals – finasteride can be prescribed if androgen effects are still of concern after approximately 6 months.

· Monitoring for osteoporosis, breast and prostate carcinoma required.

· Medication and tests needed for life on 6-monthly basis for 3 years, then yearly if well



	Typical Prescribing for gender dysphoria in trans men and post-genital operation or gender recognition certificated men

· Goserelin 3.6 mg implant subcutaneously once every 4 weeks or 10.8 mg pellet subcutaneously once every 12 weeks.

· Testosterone enantate or Sustanon® (mixed testosterone ester) 250–500 mg intramuscularly two to six times weekly depending on serum testosterone levels (see above).
· Nebido 1g every 3 months
OR

· Testogel® (50 mg/5 g gel once daily – occasionally two doses are required), rubbed into the shoulders or loins after shower or bath.
OR

· Testosterone undecanoate 120–160 mg/day or 1g intramuscularly every 3 months
Monitoring
On a 6-monthly basis for 3 years and then yearly if well, depending on clinical assessment and results. BP, FBC, U&Es, LFTs, fasting glucose, lipid profile, serum oestradiol (for adequacy of suppression less than 70 pmol/l) and prolactin (less than 400 mU/l). Serum testosterone should be at or below lower end of normal range (<10 nmol/L) just before next dose is due to avoid accumulation or inadequate dosage. If on oral testosterone, measure dyhydrotestosterone levels 3–4 h after a dose.

Post-Surgery Prescribing

· Hormones do not need to be stopped pre-operatively.
· Androgen (testosterone) should be continued for life if there are no contraindications.
· Monitoring for osteoporosis, cervical and breast carcinoma is required.
· Medication and tests needed for life on 6-monthly basis for 3 years, then yearly if well.
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